



220 Transport Rd, Box 28, Group 582, RR5, Winnipeg, Manitoba,
R2C 2Z2, Telephone: (204) 224-5409 | (204) 224-5416
(800) 994-7166 | Fax: (204) 224-5653 | www.BambooAccess.com

Here are the official Formaldehyde Emissions Test results for Symmetry Bamboo Flooring from the reputable third-party testing company, Professional Service Industries Inc. As you can see in the red circles, Symmetry tested at 0.014 parts per million of offgassing, which is far below the extremely strict CARB 2012 standard.



Pittsburgh Testing Laboratory Division

Global Access Distributors Attn: Mr. Karl Redekopp Box 28, Grp 582, RR5 Winnipeg, Manitoba, R2C 2Z2 CANADA		Report Date: Wednesday, September 08, 2010 Project #: 0721339 Report Of: Formaldehyde Emissions Report #: 0721339-1 Sample #: 3712	
Formaldehyde Emissions		Reporting Lab: Professional Service Industries, Inc. 2710 West 5th Avenue, Eugene, OR 97402 USA Phone: 541/484-9212 - Fax: 541/244-2735	
ASTM D6007 Determining Formaldehyde Emissions Using Small Chamber			
Chamber Results		Production Data	
	Impinger #1	Product: Bamboo Flooring - PF/UF	
Observed Flow Rate (l/m):	1.000	Mill Code: SLW	Prod Date: N/A
Corr. Vol. of Air Sample:	30.034	Prod Group: HWPW-VC	Control Date: N/A
Raw Absorbance Values:	0.006	Test Date: 2-Sep-10	Coll. Date: 18-Aug-10
	0.009		
	0.008		
Average Absorbance:	0.008	CHAMBER ID#: SC4	
Unadjusted PPM:	0.014	Chamber Conditions	
Temp. Correction Factor 77°F:	0.96	Barometric Pressure (in):	30.00
R.H. Correction Factor 50% RH:	1.04	Dry Bulb Temp (°F):	77.80
Standardized Concentration PPM:	0.014	Relative Humidity (%):	48.00
Maximum PPM: Phase 2 = 0.05		Length of Test (minutes):	30.00
Comments: <u>Sample passes CARB P2 standard.</u>			
Parameters:			
Loading Ratio:	0.130	Volume =	.1191863m ³
Chamber Dimensions:	.49213m x .49213m x .49213m		
Air Exchange Rate:	0.50 ± 0.05 air changes per hour		

we tested at 0.014 parts per million
 CARB 2012 recommends 0.05ppm or less

*The chamber is activated under positive pressure. The air sampling rate was 1.0 liters per minute at 30 ± 2 minutes.
 *The samples were conditioned for seven days prior to testing at 70° to 80° F and 45% to 55% relative humidity. During conditioning, the formaldehyde background level was 0.01 parts per million or less.
 *Services performed for this project have been conducted with a level of care and skill ordinarily exercised by members of the profession currently practicing in this area under similar conditions and restraints. No warranty, expressed or implied, is made.
 *This report has been produced for the exclusive use of: **Global Access Distributors** (client), and may not be reproduced except in its entirety, and only with the expressed, written approval of PSI/PTL. No one other than PSI's client shall be entitled to rely upon this report or the information contained herein. Any such unauthorized reliance on or use of this report will be at the third party's sole risk.

Respectfully submitted,
 Professional Service Industries, Inc.
 Pittsburgh Testing Laboratory Division

 Randy T. Webb
 Director, Technical Services

